
INFORMATION TO USERS

This reproduction was made from a copy o f a document sent to us for microfilming. 
While the most advanced technology has been used to  photograph and reproduce 
this document, the quality of the reproduction is heavily dependent upon the 
quality o f the material submitted.

The following explanation o f techniques is provided to help clarify markings or 
notations which may appear on this reproduction.

1 The sign or “ target” for pages apparently lacking from hie document 
photographed is “Missing Page(s)” . If it was possible to obtain the missing 
page(s) or section, they are spliced into the film along with adjacent pages. This 
may have necessitated cutting through an image and duplicating adjacent pages 
[...]
- 1 9 0 -

SlUDGE CHARACTERISTICS

PRIMARY SECONDARY

VOLUME (GAL/D) 

% SOLIDS 

% VOLATILE

45371.00 

3.65 

65.66

.00

.00

.00

EXAMPLE PROBLEM TRAIN NO

ANAEROBIC DIGESTION

D PERCENT V. S. DESTROYED .500+02 PERCENT

D SOLIDS CONCENTRATION IN DIGESTER .500+01 PERCENT

D RAW SLUDGE TEMPERATURE .700+02 DEG F

D DIGESTER TEMPERATURE .100+03 DEG F

D AIR TEMPERATURE .400+02 DEG F

DETENTION TIME .965+01 DAYS

TOTAL VOLUME .113+06 CU FT

GAS PRODUCED .297+04 CU FT/HR

HEAT REQUIREMENT .208+04 BTU/HR

DIGESTER GAS REQUIREMENT .208+04 CU FT/HR

TOTAL NATURAL GAS REQUIRED .000 CU FT/YR

DIGESTER DEPTH .235+02 FEET

DIGESTER DIAMETER .450+02 FEET

“i f  T&* J u  Jm ^ ^ ^ ^ ^ <



- 1 9 1 -

EXAMPLE PROBLEM TRAIN NO

QUANTITIES FOR ANAEROBIC DIGESTION

DIAMETER OF TANK .450+02 FEET

NUMBER OF DIGESTERS PER BATTERY 3

NUMBER OF BATTERIES 1

VOLUME OF EARTHWORK .121+06 CU FT

SIDEWATER DEPTH OF DIGESTER .235+02 FEET

WALL THICKNESS .193+02 INCHES

REINFORCED WALL CONCRETE .201+05 CU FT

SLAB THICKNESS .993+01 INCHES

REINFORCED SLAB CONCRETE .450+04 CU FT

SURFACE AND A/FLOOR OF 2-STORY CONTROL BLDG .792+03 SQ FT

PIPING SIZE .600+01 INCHES

LENGTH OF TOTAL PIPING SYSTEM .728+03 FEET

NUMBER OF 90 DEGREE ELBOWS 39

NUMBER OF TEES 77

NUMBER OF PLUG VALVES 56

TOTAL DRY SOLIDS TREATED PER DAY .725+01 TONS/DAY

ELECTRICAL ENERGY REQUIRED .152+06 KWHR/HR

OPERATION MAN-HOUR REQUIREMENT .173+04 MAN-HOURS/YR

MAINTENANCE MAN-HOUR REQUIREMENT .144+04 MAN-HOURS/YR



LIQUID CHARACTERISTICS

- 1 9 2 -

FLOW (MGD) SOLIDS (MG/L) (MG/L) (MG/L)

MAXIMUM 10.0000 SUSPENDED 20.00 BÛD5 10.00 TKN 23.60

AVERAGE 10.0000 VOLATILE 80.00 I , BÛD5S 5.00 NH3 23.60

MINIMUM 10.0000 SETTLEABLE .00 COD 15.00 N02 .00

CODS 7.50 NOS 10.11

TEMP 18.0 C OIL & GREASE .00 P04 8.80 PH 7.6i

CATIONS 160.00

ANIONS 160.00

SLUDGE CHARACTERISTICS

PRIMARY SECONDARY

VOLUME (GAL/D) 

% SOLIDS 

% VOLATILE

22231.14

5.00

48.88

.00

.00

.00

EXAMPLE PROBLEM TRAIN NO 1

SLUDGE DRYING BEDS

TOTAL SURFACE AREA REQUIRED 

DEPTH OF SLUDGE 

SOLIDS 

BED HOLDING TIME

.500+02

.492+06 SQ FT D INITIAL 

,120+02 INCHES D FINAL PERCENT

.166+03 DAYS



EXAÎ-IPLE PROBLEM

QUANTITIES FOR DRYING BED

- 1 9 3 -

^  «A« »X> k̂« .L «.%. «.%

TRAIN NO

at# a*# at# aV at#

TOTAL DRYING BED SURFACE AREA 

NUMBER BEDS

SURFACE AREA OF EACH INDIVIDUAL BED

LENGTH OF EACH BED

VOLUME OF EARTHWORK REQUIRED

VOLUME CONCRETE FOR DIVIDING WALL

VOLUME OF R.C. IN-PLACE FOR TRUCK TRACKS

VOLUME OF SAND

VOLUME OF GRAVEL

CLAY PIPE DIAMETER

TOTAL LENGTH CLAY PIPE

SLUDGE SOLIDS PER DAY

OPERATION MANPOWER REQUIRED

MAINTENANCE MANPOWER REQUIRED

.492+06 SQ FT 

165

.298+04 SQ FT 

.149+03 FEET 

.242+07 CU FT 

.159+06 CU FT 

.738+05 CU FT 

.369+06 CU FT 

.492+06 CU FT 

.600+01 INCHES 

.492+05 FEET 

.464+01 TONS/DAY 

.494+04 MAN-HOURS/YR 

.247+04 MAN-HOURS/YR

LIQUID CHARACTERISTICS

FLOW (MGD) SOLIDS (MG/L) (MG/L) (MG/L)

MAXIMUM 10.0000 SUSPENDED 20.00 B0D5 10.00 TKN 23.60

AVERAGE 10.0000 VOLATILE 80.00 1 , B0D5S 5.00 NH3 23.60

MINIMUM 10.0000 SETTLEABLE .00 COD 15.00 N02 .00

CODS 7.50 N03 10.11



- 1 9 4 -

TEMP 18.0 C 

PH 7.60

OIL & GREASE

CATIONS

ANIONS

.00

160.00

160.00

P04 8.80

SLUDGE CHARACTERISTICS

PRIMARY SECONDARY

VOLUME (GAL/D) 

7o SOLIDS 

% VOLATILE

5884.71

17.00

48.88

.00

.00

.00

EXAMPLE PROBLEM

SLUDGE HAULING AND LAND FILLING

TRAIN NO

VOLUME OF SLUDGE HAULED 

TRUCK CAPACITY 

D ROUND TRIP TIME TO DISPOSAL SITE 

D TRUCK LOADING TIME 

D HOURS OF OPERATION PER DAY 

NUMBER OF TRUCKS REQUIRED 

TONS OF SLUDGE HAULED PER DAY 

D DISTANCE TO DISPOSAL SITE

.291+02 CU YD/DAY 

.190+02 CU YD 

.100+01 HRS 

.750+00 HRS 

.800+01 HRS 

1

.258+02 TONS 

.100+02 MILES



- 1 9 5 -

EXAMPLE PROBLEM TRAIN NO
•fm aAa kf* tX t k*i« kC  k*k ktk k^ kt« kX# kî.» k^ k(k ktk

QUANTITIES FOR SLUDGE HAULING AND LANDFILL

TOTAL SLUDGE VOLUME HAULED 

MAXIMUM ANTICIPATED LANDFILL DOWNTIME 

ANTICIPATED SLUDGE STORAGE HEIGHT 

SLUDGE STORAGE SHED AREA 

WIDTH OF SLUDGE STORAGE SHED SLAB 

LENGTH OF SLUDGE STORAGE SHED SLAB 

VOLUME OF EARTHWORK 

VOLUME OF SLAB CONCRETE 

SURFACE AREA OF CANOPY ROOF 

DISTANCE TO DISPOSAL SITE 

ROUND TRIP HAUL DISTANCE 

TONS OF SLUDGE HAULED PER DAY 

OPERATION MANPOWER REQUIRED 

ROUND TRIPS PER DAY PER TRUCK 

DISTANCE TRAVELED PER YEAR PER TRUCK 

MAINTENANCE AND MATERIAL SUPPLY COST

.291+02 CUYD/DAY

.300+02 DAYS

.800+01 FEET

.295+04 SQ FT

.384+02 FEET

.768+02 FEET

.812+04 CU FT

.348+04 CU FT

.295+04 SQ FT

.100+02 MILES

.200+02 MILES

.258+02 TONS/DAY

.456+03 MAN-HOURS/YR

.200+01

.100+05 MILES/YR

.130+02 PERCENT

LIQUID CHARACTERISTICS

FLOW (MGD) 

MAXIMUM 10.0000 

AVERAGE 10.0000

SOLIDS (MG/L) (MG/L) (MG/L)

SUSPENDED 20.00 B0D5 10.00 TKN 23.60

VOLATILE 80.00 % B0D5S 5.00 NH3 23.60



- 1 9 6 -

MINIMUM 10.0000 SETTLEABLE .00 COD 15.00 N02 .00

CODS 7.50 NOS 10.11

TEMP 18.0 C OIL & GREASE .00 P04 8.80

PH 7.60 CATIONS 160.00

ANIONS 160.00

SLUDGE CHARACTERISTICS

PRIMARY SECONDARY

VOLUME (GAL/D) 

% SOLIDS 

% VOLATILE

.00

.00

.00

.00

.00

.00

EXAMPLE PROBLEM
^  JL  «ta «Itf JU  «ta «ta

TRAIN NO 1

JU  «ta «I» «ta

AVERAGE WASTEWATER FLOW 10.00 MGD

LIQUID PREL 0 PRIM 0 TRIG 0 CHLO 0

SECONDARY AMI 0

PRIMARY ANAE 0 DRYI 0 HAUL 0

« ^  «ta « ^  «t« «*« «V «ta «t.# «ta «ta «ta



- 1 9 7 -

COST SUMMARY

OPER MAINT TOTAL

CAPITAL AMMORT LABOR LABOR POWER MATERIAL CHEMICAL 0 4 M

UNIT COST COST COST COST COST COST COST COST

S $/YR $/YR $/YR $/YR $/YR S/YR S/YR

PRELIMIN 159346 11018 13915 5907 1859 3983 0 25664

PRIM CLA 394444 25643 7445 3486 403 3944 0 15273

T SEC CL 441249 28686 8515 3994 419 4412 0 17340

PUMPING 210653 18917 5137 3686 36278 1472 0 46573

TRIC FIL 1272057 82699 3783 2518 7678 3108 0 17037

CHLORINA 175153 25951 10519 2247 5250 5477 17783 41276

ANAE DIG 1061131 82314 12611 7030 6083 8477 0 34201

DRY BEDS 2230988 246256 35960 15278 0 20078 0 71316

HAUL & IF 123617 68529 3314 0 0 14109 0 17423

TOTAL 6068348 590018 101203 44149 57974 65065 17783 286156

DIRECT COSTS

PROFIT/OVERHEAD 1335036 $

TOTAL 1335036 S TOTAL CONSTRUCTION COST 7&03386S



INDIRECT COSTS

-198-

MISC NON CONST COSTS

ADMIN/LEGAL

201 PLANNING

A/E DESIGN FEE

INSPECTION

CONTINGENCIES

TECHNICAL COSTS

370169 $

148067 $

259118 $

447267 $ (6.04 %)

148067 $

592270 $

148067 $

TOTAL 2113025 $

LAND COSTS 

ADMINISTRATIVE COST 

LABORATORY COST

19992 $ (20. ACRES)

28414 $/YR 

28649 $/YR

CAPITAL COST 

OPER/MAINT COST 

EQUIVALENT ANNUAL COST 

PRESENT WORTH

9536401 $ 

343240 $/YR 

1202058 $/YR 

15495965 $



APPENDIX B

UNIT PROCESSES INCLUDED IN CAPDET

Large Treatment 

Treatment Process

Sludge Aerobic d igestion

Anaerobic d igestion  

C entrifugation 

Drying beds 

F i l t e r  press

F luidized bed in c in e ra tio n  

G ravity thickening 

Hauling and land f i l l in g  

M ultiple hearth  in c in e ra tio n  

Pressure f i l t r a t i o n  

Sludge f lo ta tio n  

Vacuum f i l t r a t i o n  

Wet oxidation

Liquid Aerated lagoon

Anion exchange

Attached growth d e n i tr if ic a t io n  

-199-



Carbon, absorption 

Cation exchange 

C hlorination

Large F a c i li ty  

Treatment Process

Liquid Coagulation

Complete mix ac tiv a ted  sludge 

Contact s ta b i l iz a tio n  

ac tiva ted  sludge 

Counter curren t ammonia 

s trip p in g  

Cross curren t ammonia s tr ip p in g  

D e n itrif ic a tio n  (suspended growth) 

User sp ec ified  process 

Equalization

Extended ae ra tio n  ac tiv a ted  sludge

F i l t r a t io n

F lo ta tio n

High ra te  ac tiv a ted  sludge 

Lagoon

Microscreening

N eu tra liza tion

N itr i f ic a t io n  (suspended growth)



- 2 0 1 -

N itr i f ic a t io n  (ro ta tin g  

b io lo g ica l contactor) 

N itr i f ic a t io n  ( tr ic k lin g  f i l t e r )  

Overland flow land treatm ent 

Oxidation d itch  

Plug flow ac tiva ted  sludge 

Post aera tion

Large F a c i li ty  

Treatment Process

Liquid Prelim inary treatm ent

Interm ediate pumping

Pure oxygen ac tiv a ted  sludge

Rapid in f i l t r a t io n  land treatm ent

Raw sewage pumping

Rotating b io lo g ica l contactor

Recarbonation

Slow f i l t r a t i o n  land treatm ent 

Step aera tio n  ac tiv a ted  sludge 

T rick ling  f i l t r a t i o n  

Two stage lime treatm ent

Large F a c i l i ty  

Treatment Process



-zü^

Pseudo Secondary and primary sludge

mixing, A 

Secondary and primary sludge 

mixing; B 

Secondary and primary sludge 

mixing, C 

No process

Small F a c i li ty  

Treatment Process

Sludge Drying beds

Sludge drying lagoons

Liquid Activated sludge (Package P lant)

Aerated lagoon

Bar screens

C hlorination

Coagulation

User spec ified  process

Equalization

F il t r a t io n

F lo ta tio n

In te rm itten t sand f i l t r a t i o n  

Lagoons

Overland flow land treatm ent



-2 0 3 -

Oxidation ditch.

Post aera tion

Small F a c i l i ty  

Treatment Process

Liquid Primary c la r i f ic a t io n

Pumping

Rapid in f i l t r a t io n  land treatm ent 

Raw sewage pumping 

Septic tanks

Slow in f i l t r a t io n  land treatm ent 

T rick ling  f i l t r a t i o n

Pseudo Secondary and prim ary sludge

mixing, A 

Secondary and primary sludge 

mixing, B 

Secondary and primary sludge 

mixing, C 

No process



APPENDIX C 

EXEC-OP EXAMPLE OUTPUT

-2 0 4 -



TABIJi 1

N o i i i n l t i r i o r  C o s t / E i i c r g y  Sys t ems  f o r  Uy poLl ie t i ca l  D e s i gn  I’r oble i a*

SysLeiii
Ai r  

KloLaLiOfi 
' I ' l i ickeiii  ng

A n a e r o b i c  
D i g e s t i o n  1 

(15  ( lays)

Mme 
S l a b i 1 i z a l i o n

G r a v i t y
T h i c k e n i n g

C e n t r i ­
f u g a t i o n

Sand
Dr y i ng

Beds
I n c i n e r a t i o n L a n d f i l l i n g Sys t em C o s t  

( $ / l ,OOÜ m3)

Sys t em Net  
Ene rgy  

(kWh/1 ,000 11.3)

No eiuM'gy r e c o v e r y
la MIX MIX MIX MIX 7 2 . 9 345
2a MIX MIX MIX MIX 7 3 . 4 324
3a MIX MIX MIX 81.  1 288
A a MIX MIX 8 3 . 2 273
Sa MIX MIX MIX 8 4 . 3 267

Re c ove ry  o f  mel l iai ie
II) MIX MIX MIX MIX 7 1. 9 235
21. MIX MIX MIX MIX 72. 1 213
31) WAS MIX MIX MIX MIX 7 2. 9 194

'•'•I'Ul = pr i i ioi ry s l iul i •e;  WAS = wa s l e  a c t i v a t e d s i n g e ;  MIX = I’ U 1 WAS.

NOTE. Al l  sysleiiLs u t i l i z e  t h e  some w a s t e w a t e r  t r e a t m e n t  t r a i n — pumping ,  p r e l i m i n a r y  t r e a t m e n t ,  p r i m a r y  s e d i m e n t a t i o n  I I  (60% s o l i d s  r e m o v a l ) ,  
a c t i v a t e d  s l u d g e  111 (!iUOO mg/1 MLVSS and  30% r e c y c l e ) ,  and c h l o r i n a t i o n .

Iho0Ln1



'I’AUI.E 2

L e a s t - C o s t  a n d  L e a s t - E n e r g y  S y s t e m s  f o r  H y p o t h e t i c a l  P r o b l e m  W i t h o u t  S a n d  D r y i n g  B e d s -

S y s t e m
Ai r  

f l o t a t i o n  
T h i c k e n i n g

A n a e r o b i c  
D i g e s t i o n  

1 ( 1 5  d a y s )

G r a v i  Ly 
T h i c k e n i n g C e n t r i f u g a t i o n

Land  
S p r e a d i n g  
1 ( 16  km)

L a n d f i l l i n g S y s t e m  C o s t  
( $ / 1 , 0 0 0  m3)

S y s t e m  
N e t  E n e r g y  

( k W h / 1 , 0 0 0  „|3)

No K n e r g y  R e c o v e r y
L e a s t - c o s t HIX MIX MIX 7 3 . 4 334
l . e a s t - e n e r g y MIX MIX 8 3 . 2 273

R e c o v e r y  o f
m e t h a n e :

L e a s t - c o s t MIX MIX MIX 7 2 . 1 224
L e a s L - e i i e r g y WAS MIX MIX MIX MIX 7 8 . 2 202

’*PR1 = p r i m a r y  s l u d g e ;  WAS -  w a s t e  a c t i v a t e d  s l u d g e ;  HIX -  PR I + WAS.

Ito0  
o \1



-207-

t a b u ; 3

Uni t  P roc es s  Cost  and Energy Consumption f o r  Le a s t -Cos t  
and Leas t -Energy  Systems With No Energy Recovery

Process ($/100 m3) a  o f  To ta l ) (kWh/1,000 m3) (% o f  T o t a l )

Leas t -Cos t  System:
Pumping 8.5 11.6 37 10.8
P re l imi na r y  t r e a t me n t 4 .2 5.8 1 0 . 4
Primary se d i me n ta t i on 7.1 9.8 2 0. 7
Ac t iv a t ed  s ludge 22.2 30.4 166 48.2
Ch l o r i n a t i on 6 . 6 9.1 32 9.3
Anaerobic d i g e s t i o n 5 . 8 8.0 79 22.9
Grav i ty  t h i cken i ng 1.1 1.4 0.3 0.1
Sand dry ing  beds 8.2 11.2 0.3 0.1
I n c i n e r a t i o n 9 . 2 12.7 26 7 . 6

Least -Energy System:
Pumping 8.5 10.0 37 14.0
Pr e l imi na r y  t r ea t me n t 4 . 2 5 .0 1 0.5
Primary s e d i me nta t i on 7.1 3.5 2 0.9
Act iva t ed  s ludge 22.2 26.3 169 63.2
Ch l o r i n a t i on 6.6 7.3 32 12.0
Lime s t a b i l i z a t i o n 2 .4 2.8 16 6 . 1
Sand dr y i ng  beds 18.8 22.3 0.5 0 . 2
Truck t r a n s p o r t

/ l a n d f i l l i n g 14.5 17.2 8 3.1



APPENDIX D 

UNIT PROCESS INCLUDED IN EXEC-OP

Liquid Raw wastewater pumping
Prelim inary treatm ent 
Primary sedim entation 
A eration and f in a l s e t t l e r  

(ac tiv a ted  sludge) 
Primary sedim entation 

ae ra tio n , f in a l s e t t l e r  
w ith waste ac tiva ted  
sludge returned to the 
primary s e t t l e r  

T rick ling  f i l t e r  
R otating b io lo g ica l 

contactor 
C hlorination

Sludge G ravity thickening
Air f lo ta t io n  thickening 
Anaerobic d igestion  
Nonoxidative heat 

treatm ent 
E lu tr ia t io n  
Sand drying beds 
Vacuum f i l t r a t i o n  
C entrifugation  
Lime s ta b i l iz a tio n  
M ultiple hearth  

in c in e ra tio n  
Truck tran sp o rt/lan d  

spreading 
Truck tra n sp o rt/ 

la n d f i l l in g  
Sludge holding tanks

-2 0 8 -



APPENDIX E 

USAID/REID Example Output 

Sample Computer P rin tou t 

PLEASE CHOOSE A SYSTEM FOR DATA INPUT AS FOLLOWS:

ENTER 1 IF YOU WANT DATA INPUT IN BLOCKS OF QUESTIONS, IN ENGLISH 

ONLY. PRESS RETURN.

ENTER 2 IF YOU WANT DATA INPUT BY SINGLE QUESTION, IN ENGLISH ONLY. 

PRESS RETURN.

*?2

PUNCH IN DESIGN DATA IN THE FOLLOWING FORMAT:

YEAR OF THE AVAILABLE POPULATION, POPULATION VALUE IN THAT YEAR, 

POPULATION GROWTH RATE EXPRESSED AS A DECIMAL (1 .8 ) , BASE YEAR OF 

DESIGN, PROJECTED TERMINAL YEAR OF DESIGN

?1970,10181,1.7,1980,2000

PUNCH IN LOCATION DATA IN THE FOLLOWING FORMAT:

COMMUNITY, STATE OR PROVINCE, COUNTRY, PLANNING GROUP, 7SMALLVILLE, 

KANSAS, USA, AVERAGE LEVEL OF EDUCATION OBTAINED BY INHABITANTS LIVING 

IN THE COMMUNITY
- 2 0 9 -



- 2 1 0 -

Answer(s) th a t follows "?" are ( is )  iaput data.

Educ.
Level

1
2
3
4

None Primary

95%
70%
55%

9%

4%
19%
22%
34%

High Technical
School I n s t i tu te

1% 0%
7% 3%

14% 6%
43% 8%

College

0%
1%
3%
7%

?3

AVERAGE DISTRIBUTION OF LABOR FORCE IN THE COMMUNITY 

LEVEL UNSKILLED SEMISKILLED PROFESSIONAL

97%
80%
61%
45%

2%
16%
27%
30%

1%
4%

12%
25%

?2

ANNUAL AVERAGE INCOME PER FAMILY IN APPROXIMATE U.S. DOLLAR EQUIVALENT

1 LESS THAN $100

2 $100 TO $500

3 $500 TO $1000

4 $1000 TO $3000

5 GREATER THAN $3000

?3



-211-

AMONG THE HIGH SKILLED AND TECHNICAL WORKERS (ECONOMIST/ENGINEER/CHEMIST 

ETC.) WHAT PERCENTAGE OF THESE IS NONLOCAL OR NON-NATIVE PEOPLE?

1 LESS THAN 10%

2 10% TO 25%

3 25% TO 50%

4 50% TO 75%

5 75% TO 100%

?3

ARE THERE ANY PRIMARY OR SECONDARY SCHOOLS OPERATED BY VOLUNTARY OR 

MISSIONARY ORGANIZATIONS RATHER THAN THE GOVERNMENT ITSELF?

ENTER 1 IF YES 

ENTER 2 IF NO

?2

WHAT IS THE HIGHEST GRADE OFFERED BY LOCAL SCHOOLS ON A REGULAR BASIS? 

(ENTER THE NUMBER. FOR 12+ ENTER 13.)

1 2 3 4 5 6 7 8 9 10 11 12 12+

?13



- 2 1 2 -

IF THE NUMBER SELECTED ON QUESTION 6 IS LESS THAN 12 HOW FAR AWAY IS 

THE NEAREST HIGH SCHOOL OFFEREING THE 12TH GRADE? ENTER THE NUMBER

1 IF LESS THAN 10 MILES (16 KILOMETERS)

2 IF 10 TO 30 MILES (16 TO 48 KM)

3 IF 30 TO 50 MILES (48 TO 80 KM)

4 IF GREATER THAN 50 MILES (80 KM)

?0

ARE THERE ANY TECHNICAL OR VOCATIONAL SCHOOLS IN THE COMMUNITY?

ENTER 1 IF THE ANSWER IS YES

ENTER 2 IF THE ANSWER IS NO

?1

HAS THE COMMUNITY ACHIEVED COMPULSORY PRIMARY EDUCATION OF AT LEAST 

YEARS?

ENTER 1 IF THE ANSWER IS YES

ENTER 2 IF THE ANSWER IS NO'

?2

ARE THERE ANY FORMAL IN SERVICE TRAINING PROGRAMS BY EITHER THE 

GOVERNMENT OR LOCAL INDUSTRY FOR THEIR EMPLOYEES?

ENTER 1 IF THE ANSWER IS YES 

ENTER 2 IF THE ANSWER IS NO



- 2 1 3 -

? 1

IS THERE A COLLEGE OR UNIVERSITY IN THE LOCAL COMMUNITY? 

ENTER 1 IF THE ANSWER IS YES 